
JLR No.: 28243-000 
Revision: FINAL – After 30-day Review 
 
 

June 14, 2021 
 

Prepared for: 
 
THE CORPORATION OF THE TOWN OF MIDLAND 
575 Dominion Avenue 
Midland ON 
L4R 1R2 

 

Prepared by: 
 
J.L. RICHARDS & ASSOCIATES LIMITED 
107-450 Speedvale Avenue West 
Guelph, ON 
N1H 7Y6 
Tel: 519-763-0713 
Fax: 519-763-9261 
 

Final Project File Report  

Town of Midland Wastewater Master Plan 
 
 

Value through service and commitment 
 





 

 

 

June 14, 2021 
Our File No.: 28243-000 
 
VIA: E-MAIL  acampbell@midland.ca  
 
Mr. Andy Campbell 
Director of Engineering, Water and Wastewater 
Town of Midland 
575 Dominion Avenue 
Midland, ON L4R 1R2 
 
 
Dear Mr. Campbell: 
 
Re: Town of Midland Wastewater Master Plan 
[...]
JLR No.: 28243-000 -9-  Revision: FINAL – After 30-day Review 

Table 2-2: Allocation of Residential Growth 

Area 
No. Name  Draft 

Approved Vacant Total Developed 
2021-2041 

Developed 
> 2041 

1 Sunnyside (1165 
Brunelle Side Road) 0 916 916 0 916 

2 

Midland Bay Estates 
(Phase 1) 92 0 92 92 0 

Bayport Village 
(Phase 2) 467 0 467 233 234 

3 Phase 1 CR93 SP 
Area 0 1,764 1,764 115 1,649 

4 Midland Bay Landing 0 1,089 1,089 545 544 
5 CR (3-Hwy12) 0 1,029 1,029 0 1,029 
6 Hanson 1,702 0 1,702 1,702 0 
7 Pratt Galloway 202 0 202 202 0 
8 Brooklea GCC 0 1,606 1,606 114 1,492 
9 Sunnyside (Existing) 0 0 0 0 200 

10 Martyr’s Shrine 
(Existing) 0 0 0 7 0 

 
  Total Allocated 3,010 6,064 

Table 2-3: Allocation of Employment Growth 

Area 
No. Name EA / Commercial 

(ha) 
Developed 

2021-2041 (ha) 
Developed   
> 2041 (ha) 

11 Phase 1 CR93 SP Area 19.7 6.6 13.1 

12 Balm Beach Road (Phase 1) 20.6 20.6 0.0 
Balm Beach Road (Phase 2) 36.1 0.0 36.1 

13 CR (3-Hwy12) 32.9 9.4 23.6 

14 Employment Land’s South of 
Pratt 16.7 5.6 11.1 

15 Employment Lands South of 
Hanson 21.2 7.1 14.1 

 
 Total Allocated 33(1) 98 

Table Notes:  
(1) Growth for Balm Beach Road Phase 1 includes 30 existing units (16.3 ha) that has been 

excluded from the total allocated.  



Vindin St.

Ki
ng

 St
. Wi

llia
m 

St
.

Bayshore Dr.
Bay
St.

Highway 12

Yonge St.

Cou
nty

 Rd. 9
3

Ha
rbo

urv
iew

 Dr
.

Yonge
St.

Balm Beach Rd. E.

Co
un

ty 
Rd

. 9
3

Hi
gh

wa
y 9

3

Fo
ur

th
St

.

Fu
lle

r A
ve

.

Wye Marsh

Little Lake

Midland Bay

Area 7W
Hanson West

E2
Martyrs'
Shrine

(Existing)

Area 5
Balm

Beach Rd

Emp1
Employment Lands

South of Pratt

Area 9
Brooklea

GCC

Area 6
CR(3-Hwy12)

Area 3
Phase 1 CR93

SP Area

E1
Sunnyside
(Existing)

Emp2
Employment Lands

South of Hanson

Area 8
Pratt

GallowayArea 7E
Hanson

East

Area 4
Midland

Bay Landing

Area 2
Midland Bay Estates

& Bayport Village

Area 1
Sunnyside (1165
Brunelle Side Rd)

DRAWING #:

DESIGN:

CHECKED:
DRAWN:

DRAWING:

PROJECT:

www.jlrichards.ca

This drawing is copyright protected and may
not be reproduced or used for purposes

other than execution of the described  work
without the express written consent of

J.L. Richards & Associates Limited. JLR #:

TOWN OF MIDLAND WASTEWATER MASTER PLAN
MIDLAND, ONTARIO

PROJECTED RESIDENTIAL AND EMPLOYMENT GROWTH AREAS
BP
TB
BP/JW
28243 FIGURE 2-1Fil

e L
oc

ati
on

: P
:\2

80
00

\28
24

3-0
00

 - M
idl

an
d W

as
tew

ate
r M

as
ter

 Pl
an

\3-
Pr

od
uc

tio
n\1

-C
ivil

\G
IS\

3 -
 Te

ch
 M

em
o 2

\28
24

3 F
igu

re 
2-1

.m
xd

Plo
t D

ate
: M

on
da

y, 
Ma

y 1
1, 

20
20

 10
:50

:39
 AM

Legend
WASTEWATER
TREATMENT PLANT

PUMPING STATIONS

TRUNK SEWERS
BAYSHORE DR
PILLSBURY DR
YOUNGE ST
FORCEMAIN

GROWTH AREAS
2021-2041

Residential
Commercial
Mixed

BEYOND 2041
Residential
Commercial
Mixed



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -11-  Revision: FINAL – After 30-day Review 

3.0 OVERVIEW OF EXISTING INFRASTRUCTURE 

3.1 System Overview 

The current wastewater system consists of the Midland WWTC, seven sewage pumping 
stations (SPS) and associated forcemain, and over 100 km of dedicated or combined 
storm/sanitary sewermain.  

3.2 Previous Studies and System History 

A chronological summary of the history of the Midland WWTC is provided in Table 3-1. 

Table 3-1: Midland WWTC System History 

Year Activity Description 

1966 The Town of Midland primary sewage treatment plant is constructed with a capacity 
of 5,678 m3/day.  

1980 The Midland WWTC was expanded in 1980 from the existing 5,664 
m3/day(236 m3/h) (average day flow) primary sewage treatment plant to a new 
13,680 m3/day (570 m3/h) (average day flow) activated sludge sewage treatment 
plant with an effluent discharge into Midland Bay.  
The expansion included the following:  

• Influent works 
• Primary Effluent Collection Chamber and Piping to Aeration Tanks 
• Aeration Tank 
• Final Clarifiers  
• Chlorination Tank and Building  
• Outfall 
• Sludge Dewatering Building 
• Chemical Feed System 
• Standby Power 

1994 R.V. Anderson (RVA) completed an Environmental Study Report (ESR) for the 
Wastewater Treatment System Improvements Class EA. The study examined 
alternatives to meet the required improvements for the Plant which were to: 

• Provide additional treatment capacity for existing loadings; 
• Provide additional treatment capacity for future growth and; 
• Minimize/eliminate sewage bypassing of the existing WWTC. 

In addition to the ESR, RVA also completed a Process Optimization and Capacity 
Study for the WWTC. The potential treatment capability of the existing facility and 
actual capacity were established. This optimization study was used as a basis for 
the ESR. 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -12-  Revision: FINAL – After 30-day Review 

Year Activity Description 

1995 In 1995, the Midland WWTC underwent an expansion and upgrades to various plant 
facilities. One additional primary clarifier was installed to increase the primary 
clarification capacity. Other expansions included a 1400 m3 storm bypass detention 
facility and additional biosolids handling facilities, including the installation of one 
new 1000 m3 primary digester and the conversion of the existing primary digester to 
a secondary digester. There was with no increase in capacity of the secondary 
biological treatment capacity of the plant. The existing gas chlorination system was 
replaced with a sodium hypochlorite system. The existing Pumping Station No. 2 
was relocated within the WWTC site. 

2005 R.J. Burnside completed a study to investigate sewage pumping station options to 
provide sufficient capacity to accommodate the projected growth in the service area 
for SPS No. 4 – Aberdeen (formally Pillsbury). 

2009 In 2009, the Midland WWTC had a new effluent dechlorination system, a new 
stormwater chlorination system and one new standby diesel generator installed. 

2014 In 2014, the Town completed a development charges background study based on 
the growth from 2014 to 2031 (17 years). A 0.628 m3/capita/day factor was used to 
determine the cost of the WWTC related to growth between these years.  
The study identified: 

• Septage receiving station - $810,000 (79% cost allocated to existing)  
• Aerators – $1,545,000 (100% development) 
• Secondary Clarifier Expansion - $1,100,000 (100% development) 

2015 The XCG Nutrient Management Plan identified options for end-uses of the sewage 
and recommended the Town consider providing partial or complete dewatering at 
the WWTC. 

2017 The Town submitted a Staff Report to the Council to consider the opportunity to 
improve the environmental impact that the King Street Rejuvenation project would 
have on the raw sanitary sewage by-passes into Midland Harbour. 
The options that were proposed for consideration includes:  

(1) Eliminate sewage by-passes at Combined Sewer Outlet (Chamber A)  
(2) No change to Chamber A and undertake an inflow and infiltration study,  
(3) Undertake an economic analysis of the environmental impacts of the sewage 
by-passes 

2019 Tatham Engineering completed a flow monitoring study to provide ways that 
wastewater overflows into Midland Harbour during wet weather events can be 
eliminated. This study was done in conjunction with the King Street rejuvenation 
project.  
A preliminary assessment of the design basis for the sanitary sewer between the 
Chamber A and Sewage Pumping Station No. 1 was conducted. 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -13-  Revision: FINAL – After 30-day Review 

3.3 Midland Wastewater Treatment Center 

3.3.1 Treatment Plant Overview 

The Midland WWTC is a conventional activated sludge plant and provides secondary 
treatment for combined industrial and domestic wastewater. The plant also has a storm 
equalization tank that can be used to provide temporary storage, or preliminary treatment 
and disinfection in the event of a plant bypass. 

The Midland WWTC generally consists of the following treatment units: 

• Fine screening and grit removal in the headwork’s building;  

• Primary clarification in three circular clarifiers; 

• Aeration in six aeration tanks equipped with mechanical aerators;  

• Secondary clarification using liquid chlorine (sodium hypochlorite);  

• Dechlorination using calcium thiosulphate;  
• Sludge digestion using anaerobic digestion with one primary and two secondary 

digesters;  

• Storm equalization with 1,400 m3 rectangular tank and overflow chlorination; and 

• Septage Receiving with two receiving tanks each with a volume of 136 m3. 

The influent flow is measured using a Parshall flume in the Headworks Building. Effluent 
flow is measured based at the chlorine contact overflow weir. Phosphorus precipitation is 
achieved through alum addition (600 L/day dosage) split between the primary clarifiers 
and the mixed liquor flow from the final aeration basin to the secondary clarifiers.  

Solids generated at the plant are anaerobically digested. The primary underflow is 
pumped to a two-stage egg-shaped anaerobic digester. Two secondary digesters are for 
thickening and temporary biosolids storage. Digested sludge is hauled off-site for land 
utilization. The Town of Midland has an agreement with the Region of Huronia 
Environmental Services to provide required transportation and disposal services for all 
biosolids to be used for land utilization. 

Refer to Figure 3-1 for an overview of the existing WWTC site plan and key infrastructure. 
  



DRAWING #:

DESIGN:

CHECKED:
DRAWN:

DRAWING:

PROJECT:

www.jlrichards.ca

This drawing is copyright protected and may
not be reproduced or used for purposes

other than execution of the described  work
without the express written consent of

J.L. Richards & Associates Limited. JLR #:

MIDLAND WASTEWATER MASTER PLAN
TOWN OF MIDLAND

WASTEWATER TREATMENT CENTER SITE PLAN

FIGURE 3-128243
JW

JW
KTK

Fil
e L

oc
ati

on
: P

:\2
80

00
\28

24
3-0

00
 - M

idl
an

d W
as

tew
ate

r M
as

ter
 Pl

an
\3-

Pr
od

uc
tio

n\1
-C

ivi
l\G

IS
\1 

- P
ha

se
 1 

Re
po

rt\2
82

43
_F

igu
re3

-1_
Sit

eP
lan

.m
xd

Plo
t D

ate
: T

ue
sd

ay
, O

cto
be

r 1
3, 

20
20

 1:
20

:52
 P

M

¯



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -15-  Revision: FINAL – After 30-day Review 

3.3.2 Certificate of Approval Requirements 

The Midland WWTC is operated in accordance with the Environmental Compliance 
Approval (ECA) Number 5708-A72SPG, dated July 20, 2016. The WWTC is rated for an 
average day flow of 15,665 m3/day and a peak flow rate of 37,000 m3/day. The key 
objective and compliance requirements for the treatment system are outlined in Table 3-2 
and Table 3-3 below. 

Table 3-2: Effluent Objectives (ECA No. 5708-A72SPG) 

Parameter Concentration in Effluent Waste Loading in Effluent 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 7.0 mg/L 4,856 kg/month 

Total Suspended Solids 7.0 mg/L 4,856 kg/month 

Total Ammonia Nitrogen 
(June 1 to August 31) 5.0 mg/L - 

Total Phosphorus 0.3 mg/L 146 kg/month 

Total Residual Chlorine  <0.02 mg/L - 

E. coli 200 organisms/100 mL - 

 
  



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -16-  Revision: FINAL – After 30-day Review 

Table 3-3: Effluent Limits (ECA No. 5708-A72SPG) 

Parameter Conc. Effluent Non-compliance 

CBOD5 10.0 mg/L Annual average concentration means the arithmetic mean 
of the monthly average concentrations of a contaminant in 
the effluent calculated for any particular calendar year 

Total 
Suspended 
Solids 

10.0 mg/L Annual average concentration means the arithmetic mean 
of the monthly average concentrations of a contaminant in 
the effluent calculated for any particular calendar year 

Total Ammonia 
Nitrogen   

10.0 mg/L (June 
1 to August 31) 

Monthly average concentration means the arithmetic mean 
of all daily concentrations of a contaminant in the effluent 
samples or measured, or both, during a calendar month  

15.0 mg/L 
(September 1 to 
May 31) 

Monthly average concentration means the arithmetic mean 
of all daily concentrations of a contaminant in the effluent 
samples or measured, or both, during a calendar month  

Total 
Phosphorus 
(Monthly Limit) 

0.4 mg/L Monthly average concentration means the arithmetic mean 
of all daily concentrations of a contaminant in the effluent 
samples or measured, or both, during a calendar month  

Total 
Phosphorus 
(Annual Limit) 

0.3 mg/L 
 
 
Waste Loading: 
1,716 kg/year (1) 

Annual average concentration means the arithmetic mean of 
the monthly average concentrations of a contaminant in the 
effluent calculated for any particular calendar year 
Annual average loading means the value obtained by 
multiplying the annual average concentration of a contaminant 
by the annual average daily flow over the same calendar year 

Total Residual 
Chlorine 

0.02 mg/L Monthly average concentration means the arithmetic mean 
of all daily concentrations of a contaminant in the effluent 
samples or measured, or both, during a calendar month 

E. coli 200 organisms/ 
100 mL 

Maintained always 
 

pH Maintained 
between 
6.0 – 9.5 

Maintained always 
 

Table Notes: 
(1) The Total annual phosphorous loading is based on an annual average daily flow rate of 

15,665 m3/day and effluent total phosphorous concentration of 0.3 milligram per litre.  

3.3.3 Wastewater Treatment Unit Processes 

The following is a description of each process treatment system at the Midland WWTC. 
A high level process flow diagram is provided in Figure 3-2 and is to be read in conjunction 
with the following sub-sections.  



DRAWING #:

DESIGN:

CHECKED:
DRAWN:

DRAWING:

PROJECT:

www.jlrichards.ca

This drawing is copyright protected and may
not be reproduced or used for purposes

other than execution of the described  work
without the express written consent of

J.L. Richards & Associates Limited. JLR #:

MIDLAND WASTEWATER MASTER PLAN
TOWN OF MIDLAND

COLLECTION SYSTEM SCHEMATIC
JW
TB
JW
28243 FIGURE 3-2Fil

e L
oc

ati
on

: P
:\2

80
00

\28
24

3-0
00

 - M
idl

an
d W

as
tew

ate
r M

as
ter

 Pl
an

\3-
Pr

od
uc

tio
n\1

-C
ivil

\G
IS\

1 -
 Ph

as
e 1

 R
ep

ort
\28

24
3_

Fig
ure

3-2
.m

xd

Plo
t D

ate
: T

hu
rsd

ay
, M

ay
 14

, 2
02

0 3
:33

:26
 PM



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -18-  Revision: FINAL – After 30-day Review 

11.1.2.1. Headworks 

Raw sewage enters the headworks in a single channel which is separated by a cut-water 
gate into two separate channels that have a combined capacity of 683 L/s 
(2,460 m3/hour). The cut-water gate automatically opens to direct excess flow down the 
second channel as required for high flow events exceeding 185 L/s. The primary train has 
a barminutor screening system with a detritor grit removal system, while the bypass train 
has a Pista® grit removal system and a comminutor. For phosphorous precipitation, 
aluminum sulphate is added to the flows before entering the primary clarifier influent 
distribution chamber.  

In spite of adequate theoretical hydraulic capacity, operators have reported that under 
current peak flows of 37,000 m3/day the headworks appears to operate at or near 
capacity. Lack of detailed hydraulic information for specific equipment, possible hydraulic 
constraints to the grinder and/or barminutor, and/or increased binding of screens by 
debris during high wet weather flows may be contributing to these issues. 
[...]
uc

tio
n\1

-C
ivi

l\G
IS

\1 
- P

ha
se

 1 
Re

po
rt\2

82
43

_F
igu

re7
-3_

LO
S_

20
21

-20
41

.m
xd

Plo
t D

ate
: F

rid
ay

, D
ec

em
be

r 1
1, 

20
20

 12
:53

:57
 P

M

¯

Legend
1:5 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

1:10 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

1:100 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

Pipe Capacity Pipe
< 1.0
> 1.0

Growth Area
2021-2041



D

D
D

DD

D

D

D

D

D

D

D

D

D

D

D

Midland Bay

Little Lake

Highway 12

County Rd. 93

Wi
llia

m 
St

.

Ki
ng

 St
.

Vindin St.

Yonge St.

Bayshore Dr.

Harbourview Dr.

Balm Beach Rd. E.
Yonge St.

DRAWING #:

DESIGN:

CHECKED:
DRAWN:

DRAWING:

PROJECT:

www.jlrichards.ca

This drawing is copyright protected and may
not be reproduced or used for purposes

other than execution of the described  work
without the express written consent of

J.L. Richards & Associates Limited. JLR #:

TOWN OF MIDLAND WASTEWATER MASTER PLAN
MIDLAND, ONTARIO

LEVEL OF SERVICE WITH BEYOND 2041 POPULATION
BP
TB
BP/JW
28243 FIGURE 7-4Fil

e L
oc

ati
on

: P
:\2

80
00

\28
24

3-0
00

 - M
idl

an
d W

as
tew

ate
r M

as
ter

 Pl
an

\3-
Pr

od
uc

tio
n\1

-C
ivi

l\G
IS

\1 
- P

ha
se

 1 
Re

po
rt\2

82
43

_F
igu

re7
-4_

LO
S_

Be
yo

nd
20

41
.m

xd

Plo
t D

ate
: F

rid
ay

, D
ec

em
be

r 1
1, 

20
20

 12
:56

:04
 P

M

¯

Legend
1:5 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

1:10 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

1:100 Year Rainfall
D FLOODING

HGL ABOVE LIMITS (WITHIN 2m
OF SURFACE OR OVER 300mm
ABOVE SEWER OBVERT)

Pipe Capacity Ratio
< 1.0
> 1.0

Growth Area
Beyond 2041



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -59-  Revision: FINAL – After 30-day Review 

8.0 WWTC CAPACITY ASSESSMENT 

8.1 Design Hydraulic Loading 

In order to evaluate the wastewater system, certain assumptions need to be developed 
as the sewer, pumping stations and WWTC work as an integrated system.  Based 
on input from the Town the follow priorities or assumptions have been developed: 

• During a seven month period commencing within 15 days of April 1 (i.e., April 1-15 
to November 1-15), 90% of flow volume due to wet weather is to be captured and 
treated per Procedure F-5-5 of Guideline F-5 (MECP, 2016). It is assumed that a 
design event with a 1:2 year return period storm, which has an annual probability of 
50%, could be considered an average year for the purposes of assessing impacts 
on adherence to F-5-5. 

• Overflows at Chamber A under 1:100 year storm are conveyed to the WWTC. 
• Chamber B remains in operation (open weir). 
• The septage receiving station is not expanded beyond current capacity. 
Based on the modelling reviewed in Section 7 and the preliminary findings in Technical 
Memorandum No 1 (JLR, 2020) the following flows are anticipated at the WWTC:  
 Table 8-1: 2017-2041 Future Plant Capacity Assessment  

Flow Component 
Average Day 
Flow (ADF) 

(m3/day) 

Maximum Day 
Flow (MDF) 

(m3/day) 

Peak Hour 
Flow (PHF)  

(m3/day) 
Existing Recorded Annual Flow 2013 – 2017(1) 9,070 19,727 31,761 
Existing Bypass to Equalization or Overflow -- 1,400(2) 18,264(3) 
Existing Chamber A Overflow Volume -- 456(4) Included above 

Total Existing Collection System Flows 9,070 21,583 50,025 
Peaking Factors -- 2.38 5.52 

Residential Growth 2017 - 2041  2,255 
Refer to total Refer to total Employment Growth 2017 - 2041 942 

Martyrs’ Shrine and Marina 4 
Total Future Flow to Plant for Treatment 12,271 39,500(5) 48,280(6) 

Rated Capacity from ECA 15,665 32,580(7) 37,000 
% Rated Capacity 78% 120% 130% 

Table Notes: 
(1) Five year average from Town’s Annual Wastewater Reports. 
(2) Estimated assuming that during a typical bypass event the equalization tank fills in one day. 
(3) Based on 90 percent overflow rate from Chamber A and WWTC 2013 –2019 (761 L/s). 
(4) Based on maximum day overflow volume at Chamber A, prior to 2020 change in weir height. 
(5) Based on average system inflow from 24 hour 1:5 RDII event. Assumes continued use of 

1,400 m3 equalization tank. 
(6) Based on required increase in peak treatment capacity from 24 hour 1:2 storm event. Assumes 

continued use of 1,400 m3 equalization tank. 
(7) Capacity of primary clarifiers specified in the ECA. 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -60-  Revision: FINAL – After 30-day Review 

Based on this assessment, in 20-years (2041) the plant will be operating at 78% of its 
rated average day capacity and the rated peak flow will be exceeded. 

8.2 Design Influent Concentrations and Loading 

Composite samples at the WWTC headworks are analyzed weekly. Based on influent 
quality from 2013 – 2017, the average concentration of BOD5, total suspended solids, 
and total kjeldahl nitrogen in the influent wastewater are in the low to medium range of 
literature values for typical raw municipal wastewater strength. The average influent 
strength will be used for design purposes.  

Septage is also received at the WWTC and pumped to the primary clarifiers. Typical 
septage strength from the US Environmental Protection Agency, Guide to Septage 
Treatment and Disposal, 1994, has been used for design purposes. Currently the 
maximum septage volume received at the plant is 192 m3/day. It is estimated that if a 
single line of trucks que during operating hours of the plant, the total septage volume that 
could be received is approximately 200 m3/day.  

The existing and future loading to the plant is summarized in Table 8-2, Table 8-3, and 
Table 8-4. 

Table 8-2: Design Influent Concentration 

Parameter 
Average WW 

Concentration 
(mg/L) 

Septage 
Concentration 

(mg/L) 
5-Day Biological Oxygen Demand (BOD5) 138.6 6480 

Total Phosphorous (TP) 3.28 210 

Total Suspended Solids (TSS) 184.8 12862 

Total Kjeldahl Nitrogen (TKN) 25.0 588 
 

Table 8-3: Existing Wastewater and Septage Loading Summary 
Parameter Wastewater Loading Septage Loading Combined Loading 

ADF (m3/day) 9,070 192.6 9,262 

MDF (m3/day) 19,727 n/a 19,727 

PHF (m3/day) 31,761 n/a 31,761 

BOD5 (kg/day) 1257 1248 2505 

TP (kg/day) 29.7 40.44 70.2 

TSS (kg/day) 1676 2477 4153 

TKN (kg/day) @ PHF 794 113 908 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -61-  Revision: FINAL – After 30-day Review 

Table 8-4: Future (2041) Wastewater and Septage Loading Summary 
Parameter Wastewater Loading Septage Loading Combined Loading 

ADF (m3/day) 12,271 200.0 12,471 

MDF (m3/day) 39,500 n/a 39,500 

PHF (m3/day) 48,280 n/a 48,280 

BOD5 (kg/day) 1701 1296 2997 

TP (kg/day) 40.2 42.00 82.2 

TSS (kg/day) 2267 2572 4839 

TKN (kg/day) @ PHF 1207 118 1325 

8.3 Design Effluent Criteria 

As the average day flow of 15,665 m3/day is not being exceeded, effluent requirements 
are generally anticipated to stay the same as current ECA limits and objectives. This 
assumption will need to be reviewed during subsequent stages of the implementation 
process (i.e. preliminary design or subsequent Class EA). 

However, we note that in 1993 the MECP, in conjunction with Environment Canada and 
various other provincial and federal agencies, released the Severn Sound Remedial 
Action Plan (RAP) Report to provide a strategy to restore the Severn Sound ecosystem 
(MECP, 1993). Remedial measures identified by the RAP include the governing of 
phosphorous input into Severn Sound from wastewater treatment facilities. Midland 
WWTC is located in the Open Severn Sound Area and as per the Severn Sound RAP 
Report Midland WWTC effluent total phosphorous concentration must be less than 
0.3 mg/L.  

8.4 Process Capacity Evaluation and Considerations 

In order to identify potential growth related upgrades at the WWTC the rated capacity of 
each major unit process was reviewed and compared to the future loading conditions. 
The findings of this high-level capacity review are summarized in Table 8-5. Capacity 
limitations or operational constraints were found related to the headworks, aeration 
system, primary clarifiers. Issues with odour control at the septage receiving station have 
also been identified by operations staff and the digestors are approaching end of life. To 
manage future peak hourly flows either the secondary clarifiers or equalization storage 
would need to be expanded. The chlorination system would require expansion if future 
peak flows are treated at the plant (refer to Section 10 for review of treatment and 
equalization alternatives); however, operational challenges have been experienced 
related to the chlorination system and there may be benefits to converting the 
chlorination/dichlorination system to UV, regardless of the future treatment alternative 
selected.   



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -62-  Revision: FINAL – After 30-day Review 

 Table 8-5: High-Level Process Capacity Evaluation 

Unit Process Design Basis Theoretical Rated 
Capacity (m3/day) 

Existing 
Loading 

Conditions 
(m3/day) 

Future 
Loading 

Conditions 
(m3/day) 

Expansion 
Required in 
2021 - 2041 

Headworks PIF(1) 59,040 (actual 
capacity less) 31,761 48,280 5+ years 

Primary Clarifiers PDF 32,580(3)  19,727 39,500 10 - 15 years 

Aeration Tanks with Nitrification ADF 15,665(4)  9,070 12,271 No 

 ADF BOD5 Loading 889-2065 kg/day(5) 2,505 kg/day 2,997 kg/day Immediate 

O2 Requirement 240 kg 02/hr(6) 280 kg O2/hr 384 kg O2/hr Immediate 

Secondary Clarifiers PHF 

37,000(7) 31,761 48,280 

5+ years (if 
expand to treat 

future peak 
hourly flows) 

 PDF Solids Loading 64,335(8) Not evaluated(9) Not evaluated(9) No 

Chlorination Chamber and 
Dechlorination 

PHF 

45,600(10) 31,761 48,280 

5+ years (if 
expand to treat 

future peak 
hourly flows) 

Sludge Treatment Max Month Mass Loading – Refer to XCG Nutrient Management Report (XCG, 2015) 
Table Notes: 

(1) Assume Peak Instantaneous Flow (PIF) equivalent to Peak Hour Flow (PHF). 
(2) Based on theoretical 2460 m3/hr combined capacity for 2 channels, however, bottlenecks reported by operations staff. 
(3) Peak flow clarification capacity of 32,580 m3/day per day from ECA. 
(4) Existing average day rated capacity of the plant from ECA. 
(5) Estimated using MECP Design Guidelines (2008) for Conventional Aeration System with Nitrification. 
(6) Using a maximum recommended value for 02 transfer of 4.4 lb 02/Hp*hr. 
(7) Based on Surface Overflow Rate of 37 m3/m2/day from MECP Design Guidelines (2008). 
(8) Based on existing PDF, 100% ADF for RAS flow, 3000 mg/L MLSS concentration.  
(9) Not evaluated since the hydraulic flow is the bottleneck for secondary clarifier sizing.  
(10) Based on ECA volume and providing 15 minute contact time.



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -63-  Revision: FINAL – After 30-day Review 

9.0 EXISTING AND FUTURE SERVICING CONSTRAINTS 

Existing and future system deficiencies have been identified in Table 9-1 to assist in a 
systematic review of the problems/opportunities, potential solutions and actions moving 
forward. 

Overall, through the Phase 1 review it has been found that: 

• Various equipment/systems are past their originally intended operational life and are 
in need of near-term replacement and at least $1.6M in lifecycle upgrades is 
required at the WWPC and SPSs. 

• In order to meet requirements of Procedure F-5-5 and design the system so that 
there are no increases in CSO volumes above existing due to growth, an increase 
in equalization volume or peak hourly treatment capacity is required. 

• If the requirements of Procedure F-5-5 are met by increasing treatment capacity, 
future loading conditions for the aeration tanks with nitrification (specifically the 
BOD5 loading and O2 requirement), secondary clarifiers and chlorination chamber 
and dechlorination is in excess of the current ECA rated capacity. 

• The WWPC aeration system requires near term upgrades to meet current treatment 
requirements. Additionally, issues with odour control at the septage receiving station 
have also been identified. The chlorination system will require expansion if future 
peak flows are treated at the plant; however, operational challenges have been 
experienced related to the chlorination system and there may be benefits to 
converting the chlorination/dichlorination system to UV, regardless of the future 
treatment alternative selected. The digesters are starting to reach the end of their 
operational life and are in need of upgrades and repairs. Consideration may need 
to be given to replacement to address issues associated with ageing infrastructure. 

• There is a desire by the Town to eliminate CSOs at Chamber A (SPS No. 1). We 
note that the meter chamber also needs to be replaced based on information from 
operations staff. The sewer between Chamber A and the SPS would also need to 
be upgraded. 

• Based on the results from modelling the wastewater conveyance system, the 
system is within the required level of service under the existing population scenario, 
but there is some basement flood risk in the 1:10 year storm event, as well as 
surface flooding in the 1:100 year RDII event. These risks increase as development 
is added on the 2021-2041 and beyond 2041 timeframes. 

 
 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -64-  Revision: FINAL – After 30-day Review 

Table 9-1: Summary of Servicing Constraints 

Component Criteria Existing Population 2021-2041 
Population Beyond 2041 

Wastewater 
Treatment 
Centre 

Average day flow 
(ADF) to be less than 

80% of capacity. 

Rated ADF of 
15,665 m3/day 

58% of rated capacity 
(9,070 m3/day), meets 

LOS.  

78% of rated capacity 
(12,271 m3/day), 

approaching LOS. 
Does not meet LOS. 

Provide primary 
treatment up to and 

including the 5yr 
storm. 

PDF of 
32,580 m3/day for 
Primary Clarifiers 

PDF of 21,583 m3/day, 
meets LOS 

PDF of 39,500 m3/day, 
exceeds LOS in 10 – 

15 years 
Does not meet LOS. 

 Meet requirements of Procedure F-5-5. No 
increases in CSO volumes above existing. Meets LOS 

Requires 1,800 m3 

storage increase or 
460 m3/hr increase in 

PHF 

Does not meet LOS. 

Main SPS 
(SPS No. 1) 

1:10 year storm flow 
less than firm capacity 

Firm capacity 
250 L/s 

143 L/s, meets LOS 
(actual peak TBC) 

224 L/s, approaching 
LOS 

245 L/s, approaching 
LOS 

1:100 year storm flow 
less than peak 

capacity 

Peak capacity 
375 L/s 280 L/s, meets LOS 287 L/s, meets LOS 336 L/s, approaching 

LOS 

Bayport SPS 
(SPS No. 7) 

1:10 year storm flow 
less than firm capacity 

Firm capacity 
25 L/s 17 L/s, meets LOS 20 L/s, meets LOS 49 L/s, does not meet 

LOS 
1:100 year storm flow 

less than peak 
capacity 

Peak capacity 
52 L/s 24 L/s, meets LOS 27 L/s, meets LOS 

Does not meet LOS, 
once upstream 

flooding addressed 

Gravity 
Sewers 

Flow to be less than 
sewer capacity Varies Refer to figures Refer to figures Refer to figures 

HGL above limits 
during 1:100 (RDII). 

2m of surface or 
300mm above 

obvert 
Refer to figures Refer to figures Refer to figures 



Final Project File Report 
Town of Midland Wastewater Master Plan 
 
 

 
J.L. Richards & Associates Limited June 14, 2021 
JLR No.: 28243-000 -65-  Revision: FINAL – After 30-day Review 